
PART NO. DESCRIPTION UNIT

 ▽  PARTS FOR EASTMAN STRAIGHT CUTTING MACHINE
1C13-13 NUT 10  Pc / Pack 

10C1-41 FAN ROTOR  1  Pc / Pack 

11C12-54 SHAFT FOR CAM 100  Pc / Box

11C12-56 L.H. SQUARE SHAFT 5"-8" KNIFE 2  Pc / Pack 

11C12-57 L.H. SQUARE SHAFT 9"-10" KNIFE 2  Pc / Pack 

11C12-58 R.H. SQUARE SHAFT 5"-8" KNIFE 2  Pc / Pack 

11C12-59 R.H. SQUARE SHAFT 9"-10" KNIFE 2  Pc / Pack 

11C12-64 SHAFT FOR CRANK 10  Pc / Pack 

11C12-92 SHAFT FOR BALL BEARING 10  Pc / Pack 

11C12-95 SCREW SHAFT ONLY 5" - 8" 1  Pc / Pack 

11C12-96 SCREW SHAFT ONLY 9" -10" 1  Pc / Pack 

12C10-2 WASHER 100  Pc / Box

12C11-74 THRUST WASHER 100  Pc / Box

12C1-21 SHAKE PROOF WASHER 100  Pc / Box

12C1-24 KNIFE LOCK WASHER 100  Pc / Box

12C1-32 LOCK, WASHER 100  Pc / Box

12C1-35 LOCK WASHER, #8 . 100  Pc / Box

12C15-14 GUIDE WASHER 100  Pc / Box

12C15-29 THRUST WASHER 100  Pc / Box

12C15-30 THRUST WASHER FOR BOTTOM PLATE 100  Pc / Box

12C15-53 CONNECTING ROD WASHER 100  Pc / Box

12C15-57 SPRING WASHER FOR RELEASE LEVER 100  Pc / Box

12C15-69 WASHER FOR LOCK BRACKET 100  Pc / Box

12C15-74 WASHER, FLAT 100  Pc / Box

12C15-91 THRUST WASHER, UPPER NUT 100  Pc / Box

12C15-93 WASHER, SHOE 100  Pc / Box

13C1-9 TUNING KNOB 1  Pc / Pack 

142C1-7 KEY FOR GEAR. 100  Pc / Box

147C1-26 EXTENSION FOR SCREW SHAFT 10  Pc / Pack 

147C1-28 R.H. SHAFT EXTENSION 10  Pc / Pack 

147C1-29 L.H. SHAFT EXTENSION 1  Pc / Pack 

152C1-19 FRONT PULLEY FOR BELT 10  Pc / Pack 

15C13-23 STUD, UPPER 100  Pc / Box

15C13-34 STUD, LOWER L.H. MOUNTING 100  Pc / Box

15C13-39 STUD, LOWER R.H. MOUNTING 100  Pc / Box

171C1-16 LOCK (ONLY) FOR PRESSURE FOOT 10  Pc / Pack 

17C1-4 TAPER PIN #0 X 3/4 100  Pc / Box

17C15-103 ROLL PIN FOR PUSH ROD 100  Pc / Box

17C15-106 ROLL PIN FOR COLLAR 100  Pc / Box

17C15-113 SPREADER PIN 100  Pc / Box

17C15-78 PIN FOR BELL CRANK 100  Pc / Box

17C15-82 RIVET 100  Pc / Box

17C4-6 WRIST PIN 10  Pc / Pack 

17C6-9 HINGE PIN 100  Pc / Box

18C6-16 RETAINING RING 100  Pc / Box

18C6-26 RETAINING RING FOR BELL CRANK 100  Pc / Box

18C6-81 RETAINING RING FOR SHAFT 100  Pc / Box

191C1-21 CROSS HEAD FELT PAD 100  Pc / Box

191C1-38 WRIST PIN FELT PAD 100  Pc / Box

191C1-42 OIL FELT WICKING, LONG 100  Pc / Box

191C1-43 OIL FELT WICKING, SHORT 100  Pc / Box

191C1-45 OIL FELT WICKING .187DIA X .44 100  Pc / Box

201C1-11 EYELET 100  Pc / Box

209C1 NEOPRENE BAND FOR PULLEY 100  Pc / Box

20C12-113 SCREW FOR LATCH 100  Pc / Box

20C12-117 SCREW FOR PRESSURE FOOT SHOE 100  Pc / Box

20C12-13 CAM SHAFT SPRING SCREW 100  Pc / Box

20C12-137 SCREW FOR KNIFE GUARD LOCK 100  Pc / Box

20C12-143 SCREW FOR CLAMPING ARM 100  Pc / Box

20C12-153 SCREW FOR SHARPENER SHOE 100  Pc / Box

20C12-156 SCREW FOR RELEASE LEVER 100  Pc / Box

20C12-19 KNIFE SLIDE SCREW 100  Pc / Box

20C12-62 FRONT HOUSING PLUG SCREW 100  Pc / Box

20C12-79 SCREW FOR HANDLE BRACKET 100  Pc / Box

20C13-51 HINGE PIN CLAMP SCREW 100  Pc / Box

20C13-96 STANDARD-TO-BEARING, SCREW 100  Pc / Box

20C3-38 FRONT TO REAR BEARING, SCREW 100  Pc / Box

20C3-39 FRONT TO REAR BEARING, SCREW 100  Pc / Box

20C4-17 PRESSURE FOOT LEVER SCREW 100  Pc / Box

20C5-12 CLAMP SCREW FOR ROLLERS 100  Pc / Box
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20C5-17 CONNECTING ROD CLAMP SCREW 100  Pc / Box

20C6-25 ADJUSTING SCREW 100  Pc / Box

213C1-1 FIBER SHIM 100  Pc / Box

21C14-14 BUSHING FOR SHARPENER SHOE 100  Pc / Box

22C1-24 CARRYING HANDLE 1  Pc / Pack 

22C3-2 LIFT HANDLE FOR KNIFE GUARD LOCK 10  Pc / Pack 

24C1-3 KNIFE LOCK BOLT 100  Pc / Box

24C4 PLATE, BOLT 100  Pc / Box

300C10-1 SCREW, #6-32 X 3/16 ROUND HEAD 100  Pc / Box

300C10-2 SCREW, #6-32 X 1/4 ROUND HEAD 100  Pc / Box

300C10-4 SCREW, #6-32 X 3/8 ROUND HEAD 100  Pc / Box

300C10-6 SCREW, #6-32 X 1/2 ROUND HEAD 100  Pc / Box

300C12-6 SCREW, ROUND HEAD 100  Pc / Box

300C3-2 SCREW 100  Pc / Box

300C7-1 SCREW, #4-36 X 1/8 ROUND HEAD 100  Pc / Box

300C7-2 SCREW,  #4-36 X 3/16 ROUND HEAD 100  Pc / Box

300C7-3 SCREW, #4-36 X 1/4 ROUND HEAD 100  Pc / Box

301C10-3 SCREW, #6-32 X 3/8 FILLISTER HEAD 100  Pc / Box

301C12-3 SCREW, #8-32 X 3/8 FILLISTER HEAD 100  Pc / Box

301C7-2 SCREW, #4-36 X 3/16 FILLISTER HEAD 100  Pc / Box

301C8-1 SCREW, #4-40 X 1/2 FILLISTER HEAD 100  Pc / Box

302C10-4 SCREW, #6-32 X 5/16 FLAT HEAD 100  Pc / Box

302C10-6 SCREW, #6-32 X 1/2 FLAT HEAD 100  Pc / Box

302C10-8 SCREW, #6-32 X 3/4 FLAT HEAD 100  Pc / Box

302C12-3 SCREW, #8-32 X 3/8 FLAT HEAD 100  Pc / Box

302C8-2 SCREW, FLAT HEAD #4-40 X 3/4 100  Pc / Box

305C10-1 SCREW, BINDING HEAD 100  Pc / Box

305C8-1 SCREW, BINDING HEAD 100  Pc / Box

307C18-1 SCREW 100  Pc / Box

308C12-1 SCREW, #8-32 X 3/8 SOCKET HEAD 100  Pc / Box

308C14-1 GUIDE HOLD DOWN SCREW 100  Pc / Box

309C12-2 STOP SCREW, L.H. SHOE 100  Pc / Box

309C15-5 GUIDE ADJUSTMENT SCREW 100  Pc / Box

309C15-7 SET SCREW FOR CAM 100  Pc / Box

34C10-107 SPRING FOR LATCH 100  Pc / Box

34C10-123 SPRING FOR ARM 100  Pc / Box

34C10-142 SPRING FOR CAPACITOR 100  Pc / Box

34C10-148 L.H. SHARPENER SHOE SPRING 100  Pc / Box

34C10-149 R.H. SHARPENER SHOE SPRING 100  Pc / Box

34C10-179 SPRING FOR PRESSURE FOOT LEVER 100  Pc / Box

34C10-45 SPRING FOR PULLEY SLIDE 100  Pc / Box

34C10-89 SPRING FOR BELL CRANK 100  Pc / Box

34C1-20 TENSION SPRING 100  Pc / Box

34C1-51 CLUTCH, SPRING 100  Pc / Box

34C1-57 PLATE WING TENSION SPRING 100  Pc / Box

34C8-12 SPRING FOR PRESSURE FOOT LOCK 100  Pc / Box

35C7-28 CLAMPING ARM FOR SHOE 10  Pc / Pack 

4C1-111 OPERATING HANDLE LOCK NUT 10  Pc / Pack 

4C1-132 CRANK BELL BEARING LOCK NUT 10  Pc / Pack 

4C1-145 SHAFT, LOCKNUT 100  Pc / Box

4C1-149 NUT, ELASTIC 100  Pc / Box

4C1-150 SHARPENER HOLD-DOWN, NUT 100  Pc / Box

4C1-161 NUT, SELF LOCK 100  Pc / Box

4C1-179 FRONT-TO-REAR BARRING, NUT 100  Pc / Box

4C1-189 JAM NUT,#8-32 100  Pc / Box

4C1-190 LOCK NUT FOR SHAFT 100  Pc / Box

4C1-99 SHARPENER HOLD-DOWN, NUT 100  Pc / Box

4C2-110 STOP NUT 100  Pc / Box

4C2-112 L.H. NUT FOR SCREW SHAFT 10  Pc / Pack 

4C2-113 R.H. NUT FOR SCREW SHAFT 10  Pc / Pack 

4C2-2 LOCK NUT FOR SHAFT 100  Pc / Box

4C2-63 NUT FOR SHARPENER SHOE SCREW 100  Pc / Box

4C2-85 R.H. FOLLOWER NUT 100  Pc / Box

4C2-86 L.H. FOLLOWER NUT 100  Pc / Box

4C2-87 CLUTCH ,NUT 10  Pc / Pack 

4C2-91 NUT FOR GUIDE SCREW 100  Pc / Box

4C3-8 GUIDE ADJUSTMENT NUT 100  Pc / Box

505C3-223 SMALL PLATE BASE COMPLETE  5"-8" KNIFE 1  Pc / Pack 

505C3-224 LARGE PLATE BASE COMPLETE  9"-13" KNIFE 1  Pc / Pack 

523C1-101 ATTACHMENT PLUG 1  Pc / Pack 

525C1-5 L.H. & R.H. GUIDES 1-1/2 STROKE 1  Pc / Pack 
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528C1-116 STANDARD (COMPLETE W/SLIDER, THROAT PLATE) 10" KNIFE 1  Pc / Pack 

528C1-121 STANDARD (COMPLETE W/SLIDER, THROAT PLATE) 8" KNIFE 1  Pc / Pack 

529C1-8 WRENCH 1  Pc / Pack 

531C1-53 OPERATING HANDLE 1  Pc / Pack 

532C2-5 RUBBER MOUNTED ROLLER (COMPLETE) 4  Pc / Pack 

53C11-103 VINYL COVER FOR HANDLE 100  Pc / Box

53C11-109 VINYL COVER FOR CRANK 100  Pc / Box

53C11-72 COVER FOR CAM 1  Pc / Pack 

53C11-91 CAPACITOR COVER 1  Pc / Pack 

53C4-78 GEAR COVER 1  Pc / Pack 

53C6-2 OILER TUBE COVER 100  Pc / Box

53C7-35 FAN COVER 1  Pc / Pack 

54C4-32 WRIST PIN PLUG 100  Pc / Box

54C4-35 OIL HOLE PLUG 100  Pc / Box

553C1-7 PRESSURE FOOT LOCK BRACKET COMPLETE 1  Pc / Pack 

553C1-8 PRESSURE FOOT LOCK BRACKET ONLY 10  Pc / Pack 

55C4-41 SPACER BELL CRANK 100  Pc / Box

55C4-49 SPACER FOR KNIFE GUARD LOCK BRACKET 100  Pc / Box

508C1-101 TERMINAL BLOCK 1  Pc / Pack 

579C2-17 CROSS HEAD (W/ WRIST,PIN,WASHER,BOLT) 1  Pc / Pack 

584C2-3 BELL CRANK WITH PIN & BEARING (ONLY) 1  Pc / Pack 

584C3-16 BELL CRANK COMPLETE WITH LEVER 1  Pc / Pack 

597C2-15 CUTOUT ASSY 50 CYCLE 3000 R.P.M. 1  Pc / Pack 

5C5-16 COLLAR, LOWER 100  Pc / Box

602C1-9 DRIVER PULLEY WITH DRIVER 1  Pc / Pack 

605C1-36 PRESSURE FOOT ROD 7"-8" KNIFE 1  Pc / Pack 

605C1-37 PRESSURE FOOT ROD 9"-10" KNIFE 1  Pc / Pack 

60C1-55 PLATE  WING (FOR SMALL PLATES) 1  Pc / Pack 

60C1-56 PLATE  WING (FOR LARGE PLATES) 1  Pc / Pack 

619C1-31 ROLLER SHELL (COMPLETE) 4  Pc / Pack 

621C1-7 RELEASE LEVER WITH CAM 1  Pc / Pack 

627C1-10 IDLER GEAR & BUSHING 1  Pc / Pack 

62C1-140 HANDLE BRACKET 10  Pc / Pack 

62C16-151 SHARPENER HOUSING (ONLY) 1  Pc / Pack 

62C6-31 BRACKET, LOWER GEAR 1  Pc / Pack 

65C1-77 ROD FOR PRESS FOOT 5"-8" 1  Pc / Pack 

65C1-75 ROD FOR PRESS FOOT  9"&10" 1  Pc / Pack 

607C1-35 OILING DEVICE 1  Pc / Pack 

643C1-43 KNIFE SLIDE (COMPLETE WITH SCREWS) 8" 1  Pc / Pack 

643C1-47 KNIFE SLIDE (COMPLETE WITH SCREWS) 10" 1  Pc / Pack 

65C6-75 PUSH ROD 10  Pc / Pack 

664C1-4 CONNECTING ROD  1 1/2 STROKE 1  Pc / Pack 

683C1-17 PRESSURE FOOT LEVER 10  Pc / Pack 

68C1-192 PRESSURE FOOT SHOE, ALL STROKES 1  Pc / Pack 

70C4-32 GUIDE BACK OF STANDARD 100  Pc / Box

706C1-5 CAPACITOR 1  Pc / Pack 

712C1 R.H. SLIDE WITH PULLEY 10  Pc / Pack 

712C1-1 L.H. SLIDE WITH PULLEY 10  Pc / Pack 

713C4-4 SCREW SHAFT WITH EXTENSION, R&L HAND NUTS 5"-8" 1  Pc / Pack 

713C4-5 SCREW SHAFT WITH EXTENSION, R&L HAND NUTS 9"-10" 1  Pc / Pack 

715C1-19 LOWER GEAR BRACKET WITH COVER,SCREW,PLATE 5 - 13" 1  Pc / Pack 

715C1-23 LOWER GEAR BRACKET (COMPLETE) 1  Pc / Pack 

716C1-12 DRIVER SHAFT WITH GEAR 1  Pc / Pack 

71C1-10 OIL RETAINER-IDLER GEAR 100  Pc / Box

71C3-15 THRUST BALL BEARING 10  Pc / Pack 

71C3-18 FRONT BALL BEARING RETAINER 10  Pc / Pack 

727C1-6 OIL PAD & HOLDER 10  Pc / Pack 

728C1-5 STABILIZER ASSEMBLY 10  Pc / Pack 

73C7-204 OILER TUBE 10  Pc / Pack 

73C7-46 TUBE FOR SQUARE SHAFT 5"-8' KNIFE 10  Pc / Pack 

73C7-47 TUBE FOR SQUARE SHAFT 9"-10" KNIFE 10  Pc / Pack 

73C7-48 TUBE FOR SCREW SHAFT 5"-8" KNIFE 10  Pc / Pack 

73C7-49 TUBE FOR SCREW SHAFT 9"-10" KNIFE 10  Pc / Pack 

732C1-11 SHARPENER HOUSING W/BUSHING, TUBES ONLY 5"- 8" KNIFE 1  Pc / Pack 

732C1-12 SHARPENER HOUSING W/BUSHING, TUBES ONLY 9"- 10" KNIFE 1  Pc / Pack 

743C1-28 R.H. PRE-SET SHARPENER SHOE (ONLY) 1  Pc / Pack 

743C1-29 L.H. PRE-SET SHARPENER SHOE (ONLY) 1  Pc / Pack 

79C12-163 BOTTOM PLATE, SHARPENER HOUSING 1  Pc / Pack 

79C12-219 WEAR PLATE 100  Pc / Box

79C4-12 THROAT PLATE WITH SCREW AND PIN 1  Pc / Pack 

79C4-24 THROAT PLATE WITH SCREW AND PIN 1  Pc / Pack 
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85C1-45 CRANK 5 - 1-1/2" STROKE 1  Pc / Pack 

85C3-6 CRANK BELL (ONLY) 1  Pc / Pack 

86C7-34 CAP FOR TUBE 100  Pc / Box

87C3-44 SPUR GEAR 1  Pc / Pack 

87C3-50 GEAR ON SCREW SHAFT 1  Pc / Pack 

87C3-53 GEAR AND SHAFT 1  Pc / Pack 

87C3-8 SPIRAL GEAR 1  Pc / Pack 

87C5-13 INTERMEDIATE GEAR 1  Pc / Pack 

820C1-7 L.H. COMPLETE SHOE ASSEMBLY, 1  Pc / Pack 

820C1-8 R.H. COMPLETE SHOE ASSEMBLY, 1  Pc / Pack 

90C1-146 REAR BEARING HOUSING 1  Pc / Pack 

90C4-29 BEARING FOR DRIVE SHAFT (LOWER) 100  Pc / Box

90C4-33 BEARING FOR GEAR 100  Pc / Box

90C4-34 BEARING FOR BELL CRANK 100  Pc / Box

90C4-42 BEARING FOR DRIVE SHAFT 100  Pc / Box

90C4-47 BEARING FOR CAM SHAFT 100  Pc / Box

90C4-48 BEARING FOR DRIVE SHAFT (UPPER) 100  Pc / Box

90C4-51 BEARING FOR SCREW SHAFT 100  Pc / Box

90C4-58 BEARING FOR SCREW SHAFT 10  Pc / Pack 

90C4-59 BEARING FOR SHAFT EXTENSION 100  Pc / Box

90C6-24 BALL BEARING FOR CRANK 1  Pc / Pack 

90C6-38 FRONT BALL BEARING 1  Pc / Pack 

90C6-46 SEATED CRANK BALL BEARING 1  Pc / Pack 

91C4-25 RIVET CROSSHEAD 100  Pc / Box

90C2-162 FRONT BEARING HOUSING 1  Pc / Pack 

95C5-3 HEX WRENCH 10  Pc / Pack 

97C3-35 LATCH FOR CAM 10  Pc / Pack 

18C6-79 LOCK RING 100  Pc / Box

C6226 ADJUST WRENCH FOR SHARPENER SHOE 10  Pc / Pack 
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